

PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03753

Pressure Test Certificate

Contract Southern Gate	Job No: CH035043	Test Date 15 - 11 - 2017
------------------------	------------------	--------------------------

Section Tested

- 1 unit 1 - Soil and vent pipe, air test
- 2
- 3
- 4
- 5
- 6

Details of Test

Final Working Pressure of Supply..... 80 mm Bar Test pressure Applied..... 80 mm Bar
Duration of Test..... 0 Hours..... 30 Minutes Pass..... Fail.....

Testing Engineer..... R. Jones on behalf of Paine Manwaring Limited

Witnessed by..... [Signature] on behalf of..... W. Stirland

Print Name Here John Sims



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03754

Pressure Test Certificate

Contract <u>Southern Gate</u>	Job No: <u>CH038043</u>	Test Date <u>15-11-2017</u>
-------------------------------	-------------------------	-----------------------------

Section Tested

- unit 1 - AAV Stack no.1, air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply.....80mm Bar Test pressure Applied.....80mm Bar
Duration of Test.....0 Hours.....30 Minutes Pass..... Fail.....

Testing Engineer R. Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of w. stirland

Print Name Here John Sims



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03755

Pressure Test Certificate

Contract - <u>Southern Gate</u>	Job No: <u>CH0SS043</u>	Test Date <u>15-11-2017</u>
---------------------------------	-------------------------	-----------------------------

Section Tested

- unit 1 - AAV stack no.2, air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply.....80mm..... Bar Test pressure Applied.....80mm..... Bar
Duration of Test.....0..... Hours.....30..... Minutes Pass..... Fail.....

Testing Engineer R. Jones..... on behalf of Paine Manwaring Limited

Witnessed by [Signature]..... on behalf of W. Sturmond.....

Print Name Here John Sims.....



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03756

Pressure Test Certificate

Contract Southern Gate	Job No: CH036043	Test Date 15-11-2017
---------------------------	---------------------	-------------------------

Section Tested

- unit 1, - AAV Stack no.3, air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply..... 80mm Bar Test pressure Applied..... 80mm Bar
Duration of Test..... 0 Hours..... 30 Minutes Pass..... Fail.....

Testing Engineer..... *R. Jones* on behalf of Paine Manwaring Limited

Witnessed by..... *Tom Sims* on behalf of..... *w. Sturland*

Print Name Here *Tom Sims*



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03771

Pressure Test Certificate

Contract Southern Gate	Job No: CH035043	Test Date 2 - 2 - 2018
----------------------------------	----------------------------	----------------------------------

Section Tested

- unit 2, SVP stack air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply 80 mm Bar Test pressure Applied 80 mm Bar
Duration of Test Hours 30 Minutes Pass Fail

Testing Engineer R Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of W. Stirling

Print Name Here JOHN SIMS (SITE MANAGER.) 2nd Feb 18.



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03757

Pressure Test Certificate

Contract <i>Southern Gate</i>	Job No: <i>CH036043</i>	Test Date <i>16-11-2017</i>
----------------------------------	----------------------------	--------------------------------

Section Tested

- unit 2 - AAV Stack no.1 - airtest*
-
-
-
-
-

Details of Test

Final Working Pressure of Supply *80mm* Bar Test pressure Applied *80mm* Bar
Duration of Test *0* Hours *30* Minutes Pass Fail

Testing Engineer *R. Jones* on behalf of Paine Manwaring Limited

Witnessed by *[Signature]* on behalf of *W. Stirland*

Print Name Here *John Sims*



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03758

Pressure Test Certificate

Contract <u>Southern Gate</u>	Job No: <u>CHO35043</u>	Test Date <u>16-11-2017</u>
-------------------------------	-------------------------	--------------------------------

Section Tested

- unit 2 - AAV Stack no. 2 - air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply 80mm Bar Test pressure Applied 80mm Bar
Duration of Test 0 Hours 30 Minutes Pass Fail

Testing Engineer R. Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of W. Stirling

Print Name Here JOHN SIMS



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03759

Pressure Test Certificate

Contract Southern Gate	Job No: CH036043	Test Date 16-11-2017
---------------------------	---------------------	-------------------------

Section Tested

- unit 2 - AAV stack no.3 - air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply 80mm Bar Test pressure Applied 80mm Bar
Duration of Test 0 Hours 30 Minutes Pass Fail

Testing Engineer R. Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of W. Stirling

Print Name Here John Sims



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03760

Pressure Test Certificate

Contract <i>Southern Gate</i>	Job No: <i>CH03S043</i>	Test Date <i>16-11-2017</i>
----------------------------------	----------------------------	--------------------------------

Section Tested

- unit 3 - AAU Stack no.1 - air test*
-
-
-
-
-

Details of Test

Final Working Pressure of Supply *80mm* Bar Test pressure Applied *80mm* Bar
Duration of Test *0* Hours *30* Minutes Pass Fail

Testing Engineer *R. Jones* on behalf of Paine Manwaring Limited

Witnessed by *[Signature]* on behalf of *w. stirland*

Print Name Here *John Sims*



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03761

Pressure Test Certificate

Contract <i>Southern Gate</i>	Job No: <i>CH03S043</i>	Test Date <i>16-11-2017</i>
----------------------------------	----------------------------	--------------------------------

Section Tested

- unit 3 - AAV stack no. 2, air test*
-
-
-
-
-

Details of Test

Final Working Pressure of Supply *80mm* Bar Test pressure Applied *80mm* Bar
Duration of Test *0* Hours *30* Minutes Pass Fail

Testing Engineer *R. Jones* on behalf of Paine Manwaring Limited

Witnessed by *[Signature]* on behalf of *w. Stirling*

Print Name Here *JOHN SIMS.*



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03770

Pressure Test Certificate

Contract Southern Gate	Job No: CHO35043	Test Date 28-1-2018
----------------------------------	----------------------------	-------------------------------

Section Tested

- unit 3, SVP stack - airtest
-
-
-
-
-

Details of Test

Final Working Pressure of Supply 80mm Bar Test pressure Applied 80mm Bar
Duration of Test Hours 30 Minutes Pass Fail

Testing Engineer R. Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of W. Stirling

Print Name Here JOHN SIMS. (SITE MANAGER)



PAINEMANWARING

Heating • Plumbing • Electrical

Paine Manwaring Ltd.
Heating & Ventilation Engineers
Plumbers & Merchants to the Trade
Real-Fire Specialists

Unit D, Easting Close
Dominion Way, Worthing
West Sussex BN14 8HQ

Tel (01903) 237522
Fax (01903) 236511
enquiries@painemanawaring.co.uk
www.painemanawaring.co.uk

03772

Pressure Test Certificate

Contract	Job No:	Test Date
southern gate	CH035043	17-11-2017

Section Tested

- unit 3 - auv stack 3 air test
-
-
-
-
-

Details of Test

Final Working Pressure of Supply 30mm Bar Test pressure Applied 80mm Bar
Duration of Test Hours 30 Minutes Pass Fail

Testing Engineer R. Jones on behalf of Paine Manwaring Limited

Witnessed by [Signature] on behalf of W. Stirling

Print Name Here John Sims. (Site Manager)

